
4
6

3

5
6

1

2

3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

C

D

C

E

F

G

Pos Number Description Qty
1 371019 Outer box welded 1

2 371010 Inserts assembled 1

3 371039 Plinth welded 1

4 371-0055 Inside cover left for plinth1

5 371-0054 inside cover for plinth1
6 div-101302Magnet ø13 x 2 8

www.ersho-distribution.com



2 3

1

2

1

3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

G

C

G

D

E

F

Pos Number Description Qty
1 371090 Stones on top and bottom assembled with dowels2
2 371092 Stones on side assembled with dowels 2
3 B-750612Socket button head cap screw with flange M6x12 ISO 712

www.ersho-distribution.com



3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

A

C

D

E

F

G

www.ersho-distribution.com



3
4

2

5

9

6

1

10

7

11

8
12

3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

C

B

D

E

F

G

Pos NumberDescription Qty
1 47-0020Deflector plate 1

2 47-0017Isolation side left 1

3 46-0032Insulation side left rear1

4 48-0017Insulation back left 1

5 48-0016Insulation back middle1

6 46-0030Insulation back right1
7 46-0033Insulation side right rear1

8 46-0027Insulation side right1
9 47-0011Insulation bottom left1

10 46-0025Insulation bottom right1

11 47-222 Steel edge 1

12 57-210 Log stop 1www.ersho-distribution.com



4

8

6

2

7

2

1

1

9

10

5

1

3

5

3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

C

D

E

F

E

G

Pos Number Description Qty
1 B-650610Hex ribbed flange bolt M6x10 9
2 371011 Hinge bottom on stove welded 2
3 48001 Welded top roll 1

4 B-360408Button head screw M4 x 8 1

5 78-312 Bushing 2
6 47-036 Hinge block 1

7 B-051014Washer Brass 1

8 B-650620Hex ribbed flange bolt M6x20 3
9 48003 Welded bottom roll 1

10 B-360406Button head screw M4 x 6 ISO7380 10.91

www.ersho-distribution.com



15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

C

D

E

F

G

F

Pos Number Description Qty
1 47-0053 Handle to damper 1

2 B-2100005Nut M5 DIN 934 8.8 2
3 47-0009 Air bar 1

4 B-220008Prevailing torque nut 1

5 371-0155Connection plate for damper1
6 B-360514Buttonhead screw M5x14 ISO 73801

8 B-360508Button head screw M5 x 8 2
9 43-0180 rubber slide for damper 1

10 fje-051383sheet spring with slide part 1

11 47-118 Damper plate 1

12 B-010010Washer 10 mm DIN125A 1

14 B-020006Plain washer 6 mm DIN90211
15 B-360508Button head screw M5 x 8 1

16 4732 Damper, welded 1

17 B-300510Screw countersunk M5x10 DIN79912
www.ersho-distribution.com



9

8

6

7

1
4

6
3

2
5

10

3
4

2

5

9

6

1

10

7

11

8
12

2 3

1

2

1

4
6

3

5
6

1

2

9

8

6

7

1
4

6

32

5

10

15
14

2

12
6

11

3

16 17

2 4

5

9

1

8

10

4

8

6

2

7

2

1

1

9

10

5

1
3

5

A

B

C

D

D

E

F

G

Pos Number Description Qty
1 371008 Door welded 1

2 47-0052 Handle to damper 1

3 47-026 Closing hook 1

4 B-360416Button head screw M4x16 ISO 7380 1

5 B-340506Socket set screw M5x6 DIN 914 1

6 47-520 Seal 2
7 47-502 Glass 1

8 47-030 Back frame 1

9 B-300408Hex socket countersunk head screw M4x8 DIN7996
10 4778 Closing mechanism, welded 1

www.ersho-distribution.com


